



Nanjing Ourgreen Corporation Ltd
Shuibao Road, South Lishui Developing Area, Nanjing City, Jiangsu, China

Mill Test Certificate

Sample: Ourgreen XPS Foam Board X250

SN	Test Items	Standard	Test Results	Conclusion
1	Size	GB/T 6342 -1996	(0,+10)	PASS
	Tolerance		(0,+2)	PASS
	(mm)		±2	PASS
	Diagonal		(0,+7)	PASS
2	Density \cong 32 Kg/M3	GB/T 6343 -2009	35	PASS
3	Compression Strength (Kpa)	GB/T 8813 -2008	270Kpa	PASS
4	Thermal Conductivity @ 25°C (W/m.k)	GB/T 10801.2 - 2002	0.027	PASS
5	Dimensional Stability @ 70°C \pm 2°C (%)	GB/T 8811 - 2008	L: 0.6 W: 0.7 T: 0.5	PASS
6	Water Absorption (%)	GB/T 8810 - 2005	0.9	PASS
7	Burning Behaviour	GB 8624 - 2012	NON FR	PASS
Remarks: Refer to GB/T 10801.2 – 2002 for more detailed description.				

Nanjing Ourgreen Corporation Ltd



September 22, 2020